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ssamonas. FCC RADIO TEST REPORT Report No. : FR380306C

Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~26.7C
Relative Humidity : |62.3~67.1%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 380306
Test Mode : Mode 1
Test Voltage : 110Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.162000 26.30 55.36 29.06 | L1 OFF 19.9
0.162000 37.83 65.36 2753 | L1 OFF 19.9
0.230000 17.71 52.45 34.74 | L1 OFF 19.9
0.230000 30.65 62.45 31.80 | L1 OFF 19.9
0.366000 16.49 48.59 32.10 | L1 OFF 19.9
0.366000 26.61 58.59 3198 | L1 OFF 19.9
0.418000 13.15 47.49 3434 | L1 OFF 20.0
0.418000 22.01 57.49 3548 | L1 OFF 20.0
0.466000 25.96 46.59 20.63 | L1 OFF 20.0
0.466000 32.58 56.59 24.01 | L1 OFF 20.0
1.474000 16.11 46.00 29.89 | L1 OFF 20.0
1.474000 30.99 56.00 25.01 | L1 OFF 20.0
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Test Voltage :
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Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.162000 26.22 55.36 29.14 | N OFF 19.9
0.162000 37.12 65.36 28.24 | N OFF 19.9
0.202000 20.38 53.53 33.15 | N OFF 19.9
0.202000 37.10 63.53 26.43 | N OFF 19.9
0.434000 29.07 47.18 18.11 | N OFF 20.0
0.434000 31.96 57.18 25.22 | N OFF 20.0
0.474000 24.55 46.44 21.89 | N OFF 20.0
0.474000 31.19 56.44 2525 | N OFF 20.0
0.502000 25.05 46.00 20.95 | N OFF 20.0
0.502000 30.94 56.00 25.06 | N OFF 20.0
1.446000 18.75 46.00 27.25 | N OFF 20.0
1.446000 32.22 56.00 23.78 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

Appendix C. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
<SISO Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2353.365 51.41 -22.59 74 37.94 27 18.91 | 32.44 | 106 268 P H
2389.17 39.9 -14.1 54 26.47 26.91 18.98 | 32.46 | 106 268 A H
* 2412 108.9 - - 95.38 26.98 19.02 | 32.48 | 106 268 P H
* 2412 105.79 - - 92.27 26.98 19.02 | 32.48 | 106 268 A H
802.11b
H
CHO1
2365.125 51.26 -22.74 74 37.78 27 18.93 | 32.45 | 300 95 P \Y
2412MHz
2382.135 39.72 -14.28 54 26.23 26.98 18.97 | 32.46 | 300 95 A \%
* 2412 99.45 - - 85.93 26.98 19.02 | 32.48 | 300 95 P \%
* 2412 96.3 - - 82.78 26.98 19.02 | 32.48 | 300 95 A \
\%
2320.24 51.45 -22.55 74 37.92 27.1 18.85 | 32.42 112 263 P H
2386.32 39.85 -14.15 54 26.4 26.94 18.97 | 3246 | 112 263 A H
* 2437 110.94 - - 97.57 26.8 19.07 32.5 112 263 P H
* 2437 107.81 - - 94.44 26.8 19.07 32.5 112 263 A H
2488.64 51.48 -22.52 74 37.94 26.9 19.17 | 32,53 | 112 263 P H
802.11b
2484.96 40.4 -13.6 54 26.86 26.9 19.17 | 3253 | 112 263 A H
CH 06
2335.76 51.36 -22.64 74 37.87 27.04 18.88 | 32.43 | 300 95 P \%
2437MHz
2383.92 39.73 -14.27 54 26.26 26.96 18.97 | 32.46 | 300 95 A \Y
* 2437 103.74 - - 90.37 26.8 19.07 325 300 95 P \%
* 2437 100.63 - - 87.26 26.8 19.07 325 300 95 A \%
2491.92 51.63 -22.37 74 38.06 26.92 19.18 | 32.53 | 300 95 P \Y
2499.2 40.19 -13.81 54 26.55 26.99 19.19 | 32.54 | 300 95 A \%
TEL : 886-3-327-0868 Page Number : Clof C44
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SPORTON LAB.
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Report No. : FR380306C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 112.24 - - 98.83 26.8 19.12 | 32,51 118 241 P H
* 2462 109.12 - - 95.71 26.8 19.12 | 32.51 118 241 A H
2485.2 53.84 -20.16 74 40.3 26.9 19.17 | 32.53 118 241 P H
2484.84 45.28 -8.72 54 31.74 26.9 19.17 | 32.53 118 241 A H
H
802.11b
H
CH11
* 2462 106.68 - - 93.27 26.8 19.12 | 32,51 | 307 99 P \%
2462MHz
* 2462 103.57 - - 90.16 26.8 19.12 | 32,51 | 307 99 A \%
2485.2 51.62 -22.38 74 38.08 26.9 19.17 | 32,53 | 307 99 P \%
2484.76 41.42 -12.58 54 27.88 26.9 19.17 | 32,53 | 307 99 A \%
\%
\%
* 2467 111.11 - - 97.7 26.8 19.13 | 32.52 108 277 P H
* 2467 107.98 - - 94.57 26.8 19.13 | 32.52 108 277 A H
2483.68 56.01 -17.99 74 42.48 26.9 19.16 | 32.53 | 108 277 P H
2484.2 47.66 -6.34 54 34.13 26.9 19.16 | 32.53 | 108 277 A H
H
802.11b
H
CH 12
* 2467 106.69 - - 93.28 26.8 19.13 | 32,52 | 336 95 P \%
2467MHz
* 2467 103.6 - - 90.19 26.8 19.13 | 32.52 | 336 95 A \
2484.72 53.29 -20.71 74 39.75 26.9 19.17 | 32,53 | 336 95 P \%
2484.16 43.86 -10.14 54 30.33 26.9 19.16 | 32.53 | 336 95 A \%
\%
\%
TEL : 886-3-327-0868 Page Number : C2of C44
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SPORTON LAB.
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Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 110.51 - - 97.07 26.82 19.14 | 3252 | 120 265 P H
* 2472 107.23 - - 93.79 26.82 19.14 | 32,52 | 120 265 A H
2485.52 56.76 -17.24 74 43.22 26.9 19.17 | 32,53 | 120 265 P H
2486.48 51.42 -2.58 54 37.88 26.9 19.17 | 32,53 | 120 265 A H
H
802.11b
H
CH 13
* 2472 104.75 - - 91.31 26.82 19.14 | 3252 | 299 100 P \%
2472MHz
* 2472 101.41 - - 87.97 26.82 19.14 | 3252 | 299 100 A \Y
2486.56 53.88 -20.12 74 40.34 26.9 19.17 | 32,53 | 299 100 P \%
2486.04 46.46 -7.54 54 32.92 26.9 19.17 | 32,53 | 299 100 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 51.74 -22.26 74 38.43 324 14.5 33.59 100 55 P H
4824 46.5 -7.5 54 33.19 32.4 14.5 33.59 100 55 A H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 51 -23 74 37.69 32.4 14.5 33.59 400 107 P \%
2412MHz
4824 44.57 -9.43 54 31.26 32.4 14.5 33.59 400 107 A \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C4 of C44
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FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 53.2 -20.8 74 39.77 32.55 14.46 | 33.58 100 55 P H
4874 48.61 -5.39 54 35.18 32.55 14.46 | 33.58 100 55 A H
7311 55.68 -18.32 74 37.55 375 16.57 | 35.94 113 70 P H
7311 48.57 -5.43 54 30.44 37.5 16.57 | 35.94 113 70 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 52.49 -21.51 74 39.06 32.55 14.46 | 33.58 287 126 P \%
2437TMHz
4874 47.64 -6.36 54 34.21 32.55 14.46 | 33.58 287 126 A \%
7311 56.09 -17.91 74 37.96 375 16.57 | 35.94 104 239 P \
7311 48.33 -5.67 54 30.2 37.5 16.57 | 35.94 104 239 A \
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C5of C44
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4924 47.14 -26.86 74 33.64 32.65 1442 | 33.57 - - P H
7386 53.34 |-20.66 74 35.23 37.43 16.68 36 100 | 304 P | H
7386 45.02 -8.98 54 26.91 37.43 16.68 36 100 304 A H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 47.71 -26.29 74 34.21 32.65 1442 | 33.57 - - P \%
2462MHz
7386 56.4 -17.6 74 38.29 37.43 16.68 36 100 | 229 \
7386 50.22 -3.78 54 32.11 37.43 16.68 36 100 229 A \
\
\%
\
\%
\
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 47.24 -26.76 74 33.71 32.67 1442 | 33.56 - - P H
7401 5432 |-19.68 74 36.23 37.4 16.7 36.01 | 107 | 294 P | H
7401 46.8 -7.2 54 28.71 37.4 16.7 36.01 107 294 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 47.08 -26.92 74 33.55 32.67 1442 | 33.56 - - P \%
2467TMHz
7401 56.77 -17.23 74 38.68 37.4 16.7 36.01 101 212 \%
7401 49.83 -4.17 54 31.74 37.4 16.7 36.01 101 212 A \
\
\%
\
\%
\
\%
\%
\%
\%
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FAX : 886-3-327-0855




SPORTON LAB.
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Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 47.19 -26.81 74 33.65 32.69 1441 | 33.56 - - P H
7416 52 -22 74 33.88 37.37 16.77 | 36.02 116 292 P H
7416 47.76 -6.24 54 29.64 37.37 16.77 | 36.02 116 292 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 13
4944 47.34 -26.66 74 33.8 32.69 14.41 | 33.56 - - P \Y
2472MHz
7416 54.53 -19.47 74 36.41 37.37 16.77 | 36.02 | 100 118 \Y
7416 50.6 -3.4 54 32.48 37.37 16.77 | 36.02 | 100 118 A \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2332.05 51.99 -22.01 74 38.47 27.08 18.87 | 32.43 | 101 85 P H
2385.915 40.53 -13.47 54 27.08 26.94 18.97 | 32.46 | 101 85 A H
* 2412 111.83 - - 98.31 26.98 19.02 | 32.48 | 101 85 P H
* 2412 108.91 - - 95.39 26.98 19.02 | 32.48 | 101 85 A H
H
802.11b
H
CHoO1
2387.175 50.93 -23.07 74 37.48 26.93 18.98 | 32.46 | 399 131 P \Y
2412MHz
2385.915 39.75 -14.25 54 26.3 26.94 18.97 | 32.46 | 399 131 A |V
* 2412 105.86 - - 92.34 26.98 19.02 | 32.48 | 399 131 P \Y
* 2412 102.86 - - 89.34 26.98 19.02 | 32.48 | 399 131 A |V
\Y
\Y
2328.88 51.05 -22.95 74 37.41 27.1 18.86 | 32.32 | 139 | 269 P H
2389.36 40.16 -13.84 54 26.62 26.91 18.98 | 32.35 | 139 | 269 A H
* 2437 111.81 - - 98.32 26.8 19.07 | 32.38 | 139 | 269 P H
* 2437 108.42 - - 94.93 26.8 19.07 | 32.38 | 139 | 269 A H
2484.32 51.16 -22.84 74 37.51 26.9 19.16 | 32.41 | 139 | 269 P H
802.11b
2485.52 40.56 -13.44 54 26.9 26.9 19.17 | 3241 | 139 | 269 A H
CH 06
2379.76 52.13 -21.87 74 38.52 27 18.96 | 32.35 | 387 95 P \Y
2437MHz
2376.4 40.09 -13.91 54 26.48 27 18.96 | 32.35 | 387 95 A |V
* 2437 107.3 - - 93.81 26.8 19.07 | 32.38 | 387 95 P \
* 2437 104.5 - - 91.01 26.8 19.07 | 32.38 | 387 95 A |V
2495.2 51.64 -22.36 74 37.92 26.95 19.19 | 32.42 | 387 95 P \Y
2499.6 40.42 -13.58 54 26.65 27 19.19 | 32.42 | 387 95 A |V
TEL : 886-3-327-0868 Page Number : C9 of C44
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 2462 113.34 - - 99.93 26.8 19.12 | 32,51 | 100 77 P H
* 2462 110.04 - - 96.63 26.8 19.12 | 3251 | 100 77 A H
2497.48 51.58 -22.42 74 37.96 26.97 19.19 | 32.54 | 100 77 P H
2487 41.07 -12.93 54 27.53 26.9 19.17 | 32,53 | 100 77 A H
H
802.11b
H
CH11
* 2462 106.97 - - 93.56 26.8 19.12 | 3251 | 300 114 P \
2462MHz
* 2462 103.75 - - 90.34 26.8 19.12 | 32.51 | 300 114 AV
2494.04 51.51 -22.49 74 37.93 26.94 19.18 | 32.54 | 300 114 P \
2487.04 40.15 -13.85 54 26.61 26.9 19.17 | 32,53 | 300 114 A |V
\
\
* 2467 112.54 - - 99.13 26.8 19.13 | 3252 | 201 87 P H
* 2467 109.41 - - 96 26.8 19.13 | 3252 | 201 87 A H
2483.6 55.72 -18.28 74 42.19 26.9 19.16 | 3253 | 201 87 P H
2484.56 48.52 -5.48 54 34.99 26.9 19.16 | 3253 | 201 87 A H
H
802.11b
H
CH 12
* 2467 106.72 - - 93.31 26.8 19.13 | 3252 | 384 83 P \
2467MHz
* 2467 103.59 - - 90.18 26.8 19.13 | 3252 | 384 83 A |V
2484.24 54.33 -19.67 74 40.8 26.9 19.16 | 3253 | 384 83 P \
2484.48 45.28 -8.72 54 31.75 26.9 19.16 | 3253 | 384 83 A |V
\
\
TEL : 886-3-327-0868 Page Number : C10 of C44

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 110.56 - - 97.12 26.82 19.14 | 32.52 164 83 P H
* 2472 107.49 - - 94.05 26.82 19.14 | 32.52 164 83 A H
2485.68 55.24 -18.76 74 41.7 26.9 19.17 | 3253 | 164 83 P H
2486.56 47.97 -6.03 54 34.43 26.9 19.17 | 32,53 | 164 83 A H
H
802.11b
H
CH 13
* 2472 103.53 - - 90.09 26.82 19.14 | 3252 | 342 116 P \%
2472MHz
* 2472 100.43 - - 86.99 26.82 19.14 | 3252 | 342 116 A \%
2486.52 53.33 -20.67 74 39.79 26.9 19.17 | 3253 | 342 116 P \%
2486.48 44.53 -9.47 54 30.99 26.9 19.17 | 32.53 | 342 116 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C11 of C44

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 50.88 -23.12 74 37.57 324 14.5 33.59 100 60 P H
4824 46.6 -7.4 54 33.29 324 14.5 33.59 | 100 60 A | H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 50.16 -23.84 74 36.85 32.4 14.5 33.59 400 107 P \%
2412MHz
4824 44.83 -9.17 54 31.52 32.4 14.5 33.59 400 107 A \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C12 of C44

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 46.32 -27.68 74 32.8 32.55 14.46 | 33.49 - - P H
7311 51.82 -22.18 74 33.59 37.5 16.57 | 35.84 117 299 P H
7311 43.56 -10.44 54 25.33 375 16.57 | 35.84 117 299 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 45.34 -28.66 74 31.82 32.55 14.46 | 33.49 - - P \%
2437TMHz
7311 53.28 -20.72 74 35.05 37.5 16.57 | 35.84 11 236 \%
7311 46.24 -7.76 54 28.01 375 16.57 | 35.84 111 236 A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C13 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4924 51.07 -22.93 74 37.57 32.65 1442 | 33.57 100 119 P H
4924 46.1 -7.9 54 32.6 32.65 14.42 | 33.57 100 119 A H
7386 57.32 -16.68 74 39.21 37.43 16.68 36 109 72 P H
7386 50.84 -3.16 54 32.73 37.43 16.68 36 109 72 A H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 50.9 -23.1 74 37.4 32.65 1442 | 33.57 400 127 P \%
2462MHz
4924 46.3 -1.7 54 32.8 32.65 14.42 | 33.57 400 127 A \%
7386 54.95 | -19.05 74 36.84 37.43 16.68 36 100 | 236 P |V
7386 48.52 -5.48 54 30.41 37.43 16.68 36 100 | 236 | A | V
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : Cl4 of C44

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 50.93 -23.07 74 37.4 32.67 1442 | 33.56 100 120 P H
4934 46.45 -7.55 54 32.92 32.67 14.42 | 33.56 100 120 A H
7401 54.85 -19.15 74 36.76 37.4 16.7 36.01 109 72 P H
7401 49.2 -4.8 54 31.11 37.4 16.7 36.01 109 72 A H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 50.97 -23.03 74 37.44 32.67 1442 | 33.56 | 400 137 P \%
2467TMHz
4934 45.47 -8.53 54 31.94 32.67 14.42 | 33.56 | 400 137 A \%
7401 53.99 -20.01 74 35.9 37.4 16.7 36.01 100 234 P \
7401 47.69 -6.31 54 29.6 37.4 16.7 36.01 100 234 A \
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C15 of C44
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 50 -24 74 36.46 32.69 1441 | 33.56 | 100 59 P H
4944 44.95 -9.05 54 3141 32.69 1441 | 33.56 | 100 59 A
7416 54.63 -19.37 74 36.51 37.37 16.77 | 36.02 | 100 73 P
7416 48.26 -5.74 54 30.14 37.37 16.77 | 36.02 | 100 73 A
802.11b
CH 13
4944 47.7 -26.3 74 34.16 32.69 1441 | 33.56 - - P
2472MHz
7416 54.55 -19.45 74 36.43 37.37 16.77 | 36.02 | 320 113
7416 48.19 -5.81 54 30.07 37.37 16.77 | 36.02 | 320 113 A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C16 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

<MIMO Mode>
2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 70.91 -3.09 74 57.38 26.9 18.98 | 3235 | 182 75 P H
2389.59 51.79 -2.21 54 38.26 26.9 18.98 32.35 182 75 A H
* 2412 112.45 - - 98.82 26.98 19.02 | 32.37 | 182 75 P H
* 2412 104.71 - - 91.08 26.98 19.02 | 32.37 | 182 75 A H
H
802.11g
H
CHoO1
2389.905 69.32 -4.68 74 55.79 26.9 18.98 | 32.35 | 400 109 P \Y
2412MHz
2389.695 49.61 -4.39 54 36.08 26.9 18.98 | 32.35 | 400 109 A |V
* 2412 110.38 - - 96.75 26.98 19.02 32.37 400 109 P \%
* 2412 102.04 - - 88.41 26.98 19.02 32.37 400 109 A \Y
\%
Vv
2390 68.35 -5.65 74 55.44 26.9 18.36 32.35 400 77 P H
2390 51.92 -2.08 54 39.01 26.9 18.36 | 32.35 | 400 77 A H
* 2417 111.34 - - 98.37 26.93 18.41 32.37 400 77 P H
* 2417 103.21 - - 90.24 26.93 18.41 32.37 400 77 A H
H
802.11g
H
CH 02
2389.8 67.67 -6.33 74 54.76 26.9 18.36 | 32.35 | 400 108 P \Y
2417MHz
2390 51.59 -2.41 54 38.68 26.9 18.36 32.35 400 108 A \%
* 2417 111.5 - - 98.53 26.93 18.41 32.37 400 108 P \%
* 2417 103.52 - - 90.55 26.93 18.41 32.37 400 108 A \%
\%
\%
TEL : 886-3-327-0868 Page Number : C17 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBuV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
2389.36 59.08 -14.92 74 45.65 26.91 18.98 | 32.46 | 123 | 262 P H
2390 43.14 -10.86 54 29.73 26.9 18.98 | 32.47 | 123 | 262 A H
* 2437 114.51 - - 101.14 26.8 19.07 32.5 123 | 262 P H
* 2437 107.02 - - 93.65 26.8 19.07 325 123 | 262 A H
2484.4 65.76 -8.24 74 52.23 26.9 19.16 | 3253 | 123 | 262 P H
802.11g
2483.52 51.48 -2.52 54 37.95 26.9 19.16 | 3253 | 123 | 262 A H
CH 06
2386.8 54.38 -19.62 74 40.94 26.93 18.97 | 3246 | 384 | 101 P \
2437MHz
2389.84 41.57 -12.43 54 28.16 26.9 18.98 | 32.47 | 384 | 101 AV
* 2437 112.4 - - 99.03 26.8 19.07 32.5 384 | 101 P \
* 2437 104.81 - - 91.44 26.8 19.07 32.5 384 | 101 AV
2484.24 61.34 -12.66 74 47.81 26.9 19.16 | 3253 | 384 | 101 P \
2483.6 47.55 -6.45 54 34.02 26.9 19.16 | 3253 | 384 | 101 AV
* 2457 111.48 - - 98.56 26.83 18.48 | 32.39 | 117 275 P H
* 2457 103.77 - - 90.85 26.83 18.48 | 32.39 | 117 275 A H
2483.6 69.57 -4.43 74 56.55 26.9 18.53 | 32.41 | 117 275 P H
2483.52 52.03 -1.97 54 39.01 26.9 18.53 | 32.41 | 117 275 A H
H
802.11g
H
CH 10
* 2457 111.48 - - 98.56 26.83 18.48 | 32.39 | 117 275 P \
2457MHz
* 2457 103.77 - - 90.85 26.83 18.48 | 32.39 | 117 275 AV
2483.6 69.57 -4.43 74 56.55 26.9 18.53 | 32.41 | 117 275 P \
2483.52 52.03 -1.97 54 39.01 26.9 18.53 | 32.41 | 117 275 AV
\
\
TEL : 886-3-327-0868 Page Number : C18 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 2462 112.28 - - 98.87 26.8 19.12 | 3251 | 163 | 250 P H
* 2462 104.67 - - 91.26 26.8 19.12 | 3251 | 163 | 250 A H
2483.68 72.02 -1.98 74 58.49 26.9 19.16 | 3253 | 163 | 250 P H
2483.96 50.38 -3.62 54 36.85 26.9 19.16 | 3253 | 163 | 250 A H
H
802.11g
H
CH11
* 2462 107.85 - - 94.44 26.8 19.12 | 3251 | 382 115 P \
2462MHz
* 2462 100.02 - - 86.61 26.8 19.12 | 3251 | 382 115 AV
2483.6 68.8 -5.2 74 55.27 26.9 19.16 | 3253 | 382 115 P \
2483.56 47.55 -6.45 54 34.02 26.9 19.16 | 3253 | 382 115 A |V
\
\
* 2467 107.99 - - 94.58 26.8 19.13 | 3252 | 125 | 254 P H
* 2467 100.31 - - 86.9 26.8 19.13 | 3252 | 125 | 254 A H
2483.56 71.94 -2.06 74 58.41 26.9 19.16 | 3253 | 125 | 254 P H
2483.6 50.43 -3.57 54 36.9 26.9 19.16 | 3253 | 125 | 254 A H
H
802.11g
H
CH 12
* 2467 103.66 - - 90.25 26.8 19.13 | 3252 | 382 | 105 P \
2467MHz
* 2467 95.84 - - 82.43 26.8 19.13 | 3252 | 382 | 105 A |V
2483.68 67.87 -6.13 74 54.34 26.9 19.16 | 3253 | 382 | 105 P \
2483.72 45.44 -8.56 54 31.91 26.9 19.16 | 3253 | 382 | 105 A |V
\
\
TEL : 886-3-327-0868 Page Number : C19 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 99.57 - - 86.13 26.82 19.14 | 3252 | 166 255 P H
* 2472 91.83 - - 78.39 26.82 19.14 | 32,52 | 166 255 A H
2483.8 69.4 -4.6 74 55.87 26.9 19.16 | 32.53 | 166 255 P H
2483.52 52.21 -1.79 54 38.68 26.9 19.16 | 32.53 | 166 255 A H
H
802.11g
H
CH 13
* 2472 95.67 - - 82.23 26.82 19.14 | 3252 | 383 103 P \%
2472MHz
* 2472 87.79 - - 74.35 26.82 19.14 | 3252 | 383 103 A \Y
2483.6 65.56 -8.44 74 52.03 26.9 19.16 | 32.53 | 383 103 P \%
2483.52 48.82 -5.18 54 35.29 26.9 19.16 | 32.53 | 383 103 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C20 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 46.34 -27.66 74 33.03 324 14.5 33.59 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 46.78 -27.22 74 33.47 32.4 14.5 33.59 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C21 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 50.4 -23.6 74 36.97 32.55 14.46 | 33.58 100 75 P H
4874 40.16 -13.84 54 26.73 32.55 14.46 | 33.58 100 75 A H
7311 55.25 -18.75 74 37.12 375 16.57 | 35.94 100 72 P H
7311 45.62 -8.38 54 27.49 37.5 16.57 | 35.94 100 72 A H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 46.65 -27.35 74 33.22 32.55 14.46 | 33.58 - - P \%
2437TMHz
7311 57.01 -16.99 74 38.88 37.5 16.57 | 35.94 103 234 \%
7311 48.11 -5.89 54 29.98 375 1657 | 3594 | 103 | 234 | A | V
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C22 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4924 46.92 -27.08 74 33.42 32.65 1442 | 33.57 - - P H
7386 50.63 |-23.37 74 32.52 37.43 16.68 36 - - P | H
7386 42.18 -11.82 54 24.07 37.43 16.68 36 - - A H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 46.23 -27.77 74 32.73 32.65 1442 | 33.57 - - P \%
2462MHz
7386 50.77 |-23.23 74 32.66 37.43 16.68 36 - - \
7386 4391 |-10.09 54 25.8 37.43 16.68 36 - - AV
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C23 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4934 46.51 -27.49 74 32.98 32.67 1442 | 33.56 - - P H
7401 49.88 -24.12 74 31.79 37.4 16.7 36.01 - - P H
7401 40.89 -13.11 54 22.8 37.4 16.7 36.01 - - A H
H
H
H
H
H
H
H
H
802.11g
H
CH 12
4934 46.07 -27.93 74 32.54 32.67 1442 | 33.56 - - P \%
2467TMHz
7401 50.71 |-23.29 74 32.62 37.4 16.7 36.01 - - \
7401 41.55 -12.45 54 23.46 37.4 16.7 36.01 - - A \
\
\%
\
\%
\
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C24 of C44
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 47.17 -26.83 74 33.63 32.69 1441 | 33.56 - - P H
7416 50.01 -23.99 74 31.89 37.37 16.77 | 36.02 - - P
7416 40.42 -13.58 54 22.3 37.37 16.77 | 36.02 - - A
802.11g
CH 13
4944 46.67 -27.33 74 33.13 32.69 1441 | 33.56 - - P
2472MHz
7416 49.52 -24.48 74 314 37.37 16.77 | 36.02 - -
7416 40.28 -13.72 54 22.16 37.37 16.77 | 36.02 - - A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C250f C44

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2388.54 68.59 -5.41 74 55.16 26.91 18.98 | 32.46 126 248 P H
2388.645 51.43 -2.57 54 38 26.91 18.98 32.46 126 248 A H
* 2412 112.36 - - 98.84 26.98 19.02 | 32.48 126 248 P H
* 2412 102.93 - - 89.41 26.98 19.02 | 32.48 126 248 A H
802.11ax H
HE20 Full H
CHO1 2388.855 66.3 -1.7 74 52.87 26.91 18.98 32.46 373 112 P \%
2412MHz 2389.17 49.31 | -4.69 54 3588 | 2691 | 1898 | 3246 | 373 | 112 | A | V
* 2412 107.86 - - 94.34 26.98 19.02 32.48 373 112 P \%
* 2412 98.58 - - 85.06 26.98 19.02 32.48 373 112 A \%
\%
\%
2390 67.08 -6.92 74 54.17 26.9 18.36 | 32.35 131 78 P H
2389.17 51.41 -2.59 54 38.49 26.91 18.36 32.35 131 78 A H
* 2417 113.12 39.12 74 100.15 26.93 18.41 32.37 131 78 P H
* 2417 102.89 48.89 54 89.92 26.93 18.41 32.37 131 78 A H
802.11ax H
HEZ20 Full H
CH 02 2389.905 65.92 -8.08 74 53.01 26.9 18.36 | 32.35 400 106 P \Y,
2417TMHz 2389.59 49.33 | -4.67 54 36.42 26.9 18.36 | 32.35 | 400 | 106 | A | V
* 2417 112.04 38.04 74 99.07 26.93 18.41 32.37 400 106 P \Y,
* 2417 101.51 47.51 54 88.54 26.93 18.41 32.37 400 106 A \%
\%
\%
TEL : 886-3-327-0868 Page Number : C26 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/im)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
2390 59.73 -14.27 74 46.32 26.9 18.98 32.47 129 256 P H
2390 44.13 -9.87 54 30.72 26.9 18.98 | 32.47 129 256 A H
* 2437 116.93 - - 103.56 26.8 19.07 325 129 256 P H
* 2437 107.09 - - 93.72 26.8 19.07 325 129 256 A H
802.11ax 2484 66.65 | -7.35 74 53.12 269 | 19.16 | 3253 | 129 | 256 | P | H
HEZ20 Full 2484.16 51.23 -2.77 54 37.7 26.9 19.16 32.53 129 256 A H
CH 06 2389.2 54.28 -19.72 74 40.85 26.91 18.98 32.46 388 109 P \%
2437MHz 2390 41.73 |-12.27 54 28.32 269 | 1898 | 3247 | 388 | 109 | A | V
* 2437 112.79 - - 99.42 26.8 19.07 325 388 109 P \%
* 2437 102.81 - - 89.44 26.8 19.07 325 388 109 A \%
2483.52 61.09 -12.91 74 47.56 26.9 19.16 | 32.53 388 109 P \%
2483.92 46.31 -7.69 54 32.78 26.9 19.16 | 32.53 388 109 A \%
* 2457 113.2 39.2 74 100.28 26.83 18.48 | 32.39 129 252 P H
* 2457 103.41 49.41 54 90.49 26.83 18.48 32.39 129 252 A H
2483.52 69.82 -4.18 74 56.8 26.9 18.53 3241 129 252 P H
2483.56 52.49 -1.51 54 39.47 26.9 18.53 3241 129 252 A H
802.11ax H
HE20 Full H
CH 10 * 2457 110.91 36.91 74 97.99 26.83 18.48 32.39 368 109 P \%
2457MHz | « 2457 100.48 | 46.48 54 87.56 | 26.83 | 1848 | 3239 | 368 | 109 | A | V
2483.8 67.56 -6.44 74 54.54 26.9 18.53 3241 368 109 P \%
2483.64 50.01 -3.99 54 36.99 26.9 18.53 | 32.41 368 109 A \%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read |Antenna| Path |[Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz)  |(dBuV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
* 2462 111.83 - - 98.42 26.8 19.12 32.51 123 253 P H
* 2462 102.36 - - 88.95 26.8 19.12 32.51 123 253 A H
2483.76 71.86 -2.14 74 58.33 26.9 19.16 32.53 123 253 P H
2483.6 50.47 -3.53 54 36.94 26.9 19.16 32.53 123 253 A H
802.11ax H
HE20 Full H
CH11 * 2462 107.09 - - 93.68 26.8 19.12 3251 377 105 P \%
2462MHz |« 2462 97.65 - - 84.24 26.8 19.12 | 3251 | 377 | 105 | A | V
2483.52 66.92 -7.08 74 53.39 26.9 19.16 32.53 377 105 P \%
2483.8 46.86 -7.14 54 33.33 26.9 19.16 32.53 377 105 A \%
\%
\%
* 2467 108.91 - - 95.5 26.8 19.13 32.52 133 253 P H
* 2467 100.27 - - 86.86 26.8 19.13 32.52 133 253 A H
2483.76 72.26 -1.74 74 58.73 26.9 19.16 32.53 133 253 P H
2483.6 50.37 -3.63 54 36.84 26.9 19.16 32.53 133 253 A H
802.11ax H
HE20 Full H
CH 12 * 2467 103.61 - - 90.2 26.8 19.13 32.52 342 99 P \%
2467MHz | * 2467 94.75 - - 81.34 26.8 19.13 | 3252 | 342 | 99 AV
2483.56 67.06 -6.94 74 53.53 26.9 19.16 32.53 342 99 P \%
2483.6 45.88 -8.12 54 32.35 26.9 19.16 32.53 342 99 A \%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2472 101.3 - - 87.86 26.82 19.14 32.52 126 258 P H
* 2472 92.24 - - 78.8 26.82 19.14 | 3252 | 126 | 258 A H
2483.92 70.78 -3.22 74 57.25 26.9 19.16 32.53 126 258 P H
2483.52 51.97 -2.03 54 38.44 26.9 19.16 32.53 126 258 A H
802.11ax H
HE20 Full H
CH 13 * 2472 96.34 - - 82.9 26.82 19.14 | 3252 | 376 | 101 P \Y,
2472MHz * 2472 86.83 - - 73.39 26.82 19.14 32.52 376 101 A \%
2483.88 65.4 -8.6 74 51.87 26.9 19.16 | 3253 | 376 | 101 P \
2483.52 47.55 -6.45 54 34.02 26.9 19.16 | 3253 | 376 | 101 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
4824 46.67 -27.33 74 33.36 324 14.5 33.59 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 46 -28 74 32.69 32.4 14.5 33.59 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
TEL : 886-3-327-0868 Page Number : C30 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 48.14 -25.86 74 34.71 32.55 14.46 33.58 - - P H
7311 54.98 -19.02 74 36.85 37.5 16.57 35.94 100 72 P H
7311 44.27 -9.73 54 26.14 375 16.57 35.94 100 72 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 46.46 -27.54 74 33.03 32.55 14.46 33.58 - - P \%
2437MHz 7311 57.47 | -16.53 74 39.34 375 16.57 | 3594 | 100 | 236 Y
7311 46.65 -7.35 54 28.52 375 16.57 | 35.94 | 100 | 236 A |V
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4924 47.11 -26.89 74 33.61 32.65 14.42 33.57 - - P H
7386 50.29 |-23.71 74 32.18 37.43 16.68 36 - - P H
7386 41.76 -12.24 54 23.65 37.43 16.68 36 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 47.22 -26.78 74 33.72 32.65 14.42 33.57 - - P \%
2462MHz 7386 50.34 | -23.66 74 3223 | 37.43 | 16.68 36 - - v
7386 42.76 -11.24 54 24.65 37.43 16.68 36 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 46.84 -27.16 74 33.31 32.67 14.42 33.56 - - P H
7401 49.71 -24.29 74 31.62 37.4 16.7 36.01 - - P H
7401 40.71 -13.29 54 22.62 374 16.7 36.01 - - A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH12 4934 46.8 -27.2 74 33.27 32.67 14.42 33.56 - - P \%
2467MHz 7401 50.8 -23.2 74 32.71 37.4 16.7 | 36.01 - - v
7401 41.49 -12.51 54 23.4 37.4 16.7 36.01 - - A \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4944 46.29 -27.71 74 32.75 32.69 14.41 33.56 - - P H
7416 49.6 -24.4 74 31.48 37.37 16.77 36.02 - - P
7416 40.45 -13.55 54 22.33 37.37 16.77 36.02 - - A
802.11ax
HE20 Full
CH 13 4944 47.46 -26.54 74 33.92 32.69 14.41 33.56 - - P
2472MHz 7416 49.41 | -24.59 74 3129 | 37.37 | 16.77 | 36.02 - -
7416 40.58 -13.42 54 22.46 37.37 16.77 36.02 - - A

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 62.87 -11.13 74 49.96 26.9 18.36 | 32.35 | 400 32 P H
2390 43.1 -10.9 54 30.19 26.9 18.36 | 32.35 | 400 32 A H
* 2412 111.31 - - 98.3 26.98 18.4 32.37 | 400 32 P H
* 2412 102.18 - - 89.17 26.98 18.4 32.37 | 400 32 A H
802.11ax
H
HE20
H
Partial 26/0
CHO 2390 60.94 -13.06 74 48.03 26.9 18.36 | 32.35 | 400 110 P \Y
H 01
2390 42.08 -11.92 54 29.17 26.9 18.36 | 32.35 | 400 110 A |V
2412MHz
* 2412 109.31 - - 96.3 26.98 18.4 32.37 | 400 110 P \Y
* 2412 100.52 - - 87.51 26.98 18.4 32.37 | 400 110 A |V
\Y
\Y
* 2462 111.99 - - 99.1 26.8 18.49 324 133 | 254 P H
* 2462 102.93 - - 90.04 26.8 18.49 324 133 | 254 A H
2483.72 64.42 -9.58 74 51.4 26.9 18.53 | 3241 | 133 | 254 P H
2484.2 44.2 -9.8 54 31.18 26.9 18.53 | 3241 | 133 | 254 A H
802.11ax
H
HE20
H
Partial 26/8
* 2462 107.68 - - 94.79 26.8 18.49 324 367 113 P \Y
CH 11
* 2462 99.73 - - 86.84 26.8 18.49 324 367 113 A |V
2462MHz
2483.72 62.39 -11.61 74 49.37 26.9 18.53 | 32.41 | 367 113 P \Y
2483.64 43.26 -10.74 54 30.24 26.9 18.53 | 32.41 | 367 113 A |V
\Y
\%
TEL : 886-3-327-0868 Page Number : C350f C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2467 106.76 - - 93.86 26.8 18.5 324 130 256 P H
* 2467 98.09 - - 85.19 26.8 18.5 324 130 256 A H
2483.64 64.33 -9.67 74 51.31 26.9 1853 | 3241 130 256 P H
2483.52 44.11 -9.89 54 31.09 26.9 1853 | 3241 130 256 A H
802.11ax
H
HE20
H
Partial 26/8
* 2467 104.21 - - 91.31 26.8 18.5 324 363 115 P \%
CH 12
* 2467 95.23 - - 82.33 26.8 18.5 32.4 363 115 A \Y
2467MHz
2484.28 61.91 -12.09 74 48.89 26.9 18.53 | 32.41 | 363 115 P \%
2484.52 42.45 -11.55 54 29.43 26.9 18.53 | 32.41 | 363 115 A \%
\%
\%
* 2472 101.32 - - 88.39 26.82 18.51 324 117 254 P H
* 2472 93.24 - - 80.31 26.82 18.51 324 117 254 A H
2483.52 69.75 -4.25 74 56.73 26.9 1853 | 3241 117 254 P H
2483.52 51.18 -2.82 54 38.16 26.9 1853 | 3241 117 254 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 99.83 - - 86.9 26.82 18.51 324 372 119 P \%
CH 13
* 2472 90.89 - - 77.96 26.82 18.51 324 372 119 A \Y
2472MHz
2483.6 66.57 -7.43 74 53.55 26.9 18.53 | 3241 | 372 119 P \%
2483.52 50.05 -3.95 54 37.03 26.9 18.53 | 3241 | 372 119 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2389.8 63.55 |-10.45 74 50.64 26.9 18.36 | 32.35 | 100 | 78 P | H
2389.695 4326 |-10.74 54 30.35 26.9 18.36 | 32.35 | 100 | 78 A | H
* 2412 110.64 - - 97.63 | 26.98 184 | 3237 | 100 | 78 P | H
802.11ax | * 2412 101.1 - - 88.09 | 26.98 184 | 3237 | 100 | 78 A | H
HE20 H
Partial H
52/37 2389.905 63.35 | -10.65 74 50.44 26.9 18.36 | 3235 | 400 | 111 | P | V
CHO1 2389.485 43.62 |-10.38 54 30.7 26.91 | 1836 | 3235 | 400 | 111 | A |V
2412MHz | « 2412 109.9 - - 96.89 | 26.98 184 | 3237 | 400 | 111 | P | V
* 2412 100.11 . - 87.1 26.98 184 | 3237 | 400 | 111 | A | V
Y
\Y
* 2462 109.85 - - 96.96 26.8 1849 | 324 | 106 | 248 | P | H
* 2462 101.24 - - 88.35 26.8 18.49 | 324 | 106 | 248 | A | H
2483.64 65.41 | -8.59 74 52.39 26.9 1853 | 32.41 | 106 | 248 | P | H
802.11ax 2483.84 4516 | -8.84 54 32.14 26.9 1853 | 32.41 | 106 | 248 | A | H
HE20 H
Partial H
52/40 * 2462 106.47 - - 93.58 26.8 18.49 | 324 | 362 | 109 | P | V
CH11 * 2462 97.8 - - 84.91 26.8 1849 | 324 | 362 | 109 | A |V
2462MHz 2483.92 63.56 | -10.44 74 50.54 269 | 1853 | 3241 | 362 | 109 | P | V
2483.84 43.68 |-10.32 54 30.66 26.9 1853 | 3241 | 362 | 109 | A | V
Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2467 104.2 - - 91.3 26.8 18.5 324 213 247 P H
* 2467 95.45 - - 82.55 26.8 185 324 213 247 A H
2483.56 64.27 -9.73 74 51.25 26.9 18.53 3241 213 247 P H
802.11ax 2483.96 43.86 |-10.14 54 3084 | 269 | 1853 | 3241 | 213 | 247 | A | H
HE20 H
Partial H
52/40 * 2467 104.12 - - 91.22 26.8 185 324 379 120 P \%
CH12 * 2467 93.56 - - 80.66 26.8 18.5 324 | 379 | 120 | A | V
2467MHz 2483.92 62.07 | -11.93 74 4905 | 269 | 1853 | 3241 | 379 | 120 | P | V
2483.52 43.04 -10.96 54 30.02 26.9 18.53 | 3241 379 120 A \%
\%
\%
* 2472 101.77 - - 88.84 26.82 18.51 324 134 252 P H
* 2472 92.1 - - 79.17 26.82 18.51 324 134 252 A H
2483.52 70.34 -3.66 74 57.32 26.9 18.53 3241 134 252 P H
802.11ax 2483.52 51.68 | -2.32 54 3866 | 269 | 1853 | 3241 | 134 | 252 | A | H
HE20 H
Partial H
52/40 * 2472 98.98 - - 86.05 26.82 18.51 324 368 107 P \%
CH 13 * 2472 90.03 - - 77.1 26.82 18.51 324 368 107 A Vv
2472MHz 2483.52 65.53 | -8.47 74 52.51 269 | 1853 | 3241 | 368 | 107 | P | V
2483.52 49.92 -4.08 54 36.9 26.9 18.53 3241 368 107 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2389.59 67.09 | -6.91 74 54.18 26.9 1836 | 3235 | 119 | 73 P | H
2390 47.09 | -6.91 54 34.18 26.9 1836 | 3235 | 119 | 73 A | H
* 2412 113.53 - - 100.52 | 26.98 18.4 | 3237 | 119 | 73 P | H
802 11ax | * 2412 102.94 - - 89.93 | 26.98 18.4 | 3237 | 119 | 73 A | H
HE20 H
Partial H
106/53 2389.8 63.39 | -10.61 74 50.48 26.9 18.36 | 3235 | 400 | 115 | P | V
CHO1 2390 44.24 -9.76 54 31.33 26.9 18.36 | 3235 | 400 | 115 | A |V
2412MHz | « 2412 107.06 - - 94.05 | 26.98 184 | 3237 | 400 | 115 | P | V
* 2412 97.98 . - 84.97 | 26.98 18.4 | 3237 | 400 | 115 | A | V
\Y
\Y
* 2462 111.43 - - 98.54 26.8 18.49 | 324 | 100 | 259 | P | H
* 2462 101.54 - - 88.65 26.8 18.49 | 324 | 100 | 259 | A | H
2483.8 67.94 | -6.06 74 54.92 26.9 1853 | 3241 | 100 | 259 | P | H
802.11ax 2483.56 47.46 | -6.54 54 34.44 26.9 1853 | 3241 | 100 | 259 | A | H
HE20 H
Partial H
106/54 * 2462 108 - - 95.11 26.8 18.49 | 324 | 368 | 105 | P | V
CH11 * 2462 98.64 - - 85.75 26.8 1849 | 324 | 368 | 105 | A | V
2462MHz 2483.56 66.17 | -7.83 74 53.15 269 | 1853 | 3241 | 368 | 105 | P | V
2483.52 4593 | -8.07 54 32.91 26.9 1853 | 3241 | 368 | 105 | A | V
\Y
Y,
TEL : 886-3-327-0868 Page Number : C39 of C44
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
4+3 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2467 107.44 - - 94.54 26.8 18.5 324 128 253 P H
* 2467 97.67 - - 84.77 26.8 185 324 128 253 A H
2483.6 68.69 -5.31 74 55.67 26.9 18.53 3241 128 253 P H
802.11ax 2483.56 47.93 | -6.07 54 3491 | 269 | 1853 | 3241 | 128 | 253 | A | H
HE20 H
Partial H
106/54 * 2467 104.66 - - 91.76 26.8 185 324 377 108 P \%
CH12 * 2467 95.5 - - 82.6 26.8 18.5 324 | 377 | 108 | A |V
2467MHz 2483.56 66.13 | -7.87 74 53.11 269 | 1853 | 3241 | 377 | 108 | P | V
2483.52 45.99 -8.01 54 32.97 26.9 18.53 | 3241 377 108 A \%
\%
\%
* 2472 101.01 - - 88.08 26.82 18.51 324 123 249 P H
* 2472 91.14 - - 78.21 26.82 18.51 324 123 249 A H
2483.52 69.3 -4.7 74 56.28 26.9 18.53 3241 123 249 P H
802.11ax 2483.52 52.09 | -1.91 54 39.07 | 269 | 1853 | 3241 | 123 | 249 | A | H
HE20 H
Partial H
106/54 * 2472 96.19 - - 83.26 26.82 18.51 324 378 113 P \%
CH 13 * 2472 87.1 - - 74.17 26.82 18.51 324 378 113 A Vv
2472MHz 2483.52 64.67 | -9.33 74 51.65 269 | 1853 | 3241 | 378 | 113 | P | V
2483.52 48.05 -5.95 54 35.03 26.9 18.53 3241 378 113 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C40 of C44
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Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
24818 44.87 -29.13 74 42.56 39.54 22.6 59.83 - - P
2.4GHz
802.11ax
HE20 24916 44.56 -29.44 74 41.93 39.5 22.78 59.65 - - P
SHF

< I KK KKK KKK KK <Kjrjjxjxjxxjxx|xT T | T | T

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C41 of C44

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR380306C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
4+3 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
30 23.19 -16.81 40 29.72 25.2 1.03 32.76 - - P H
81.41 20.64 -19.36 40 37.93 13.42 2.01 32.72 - - P H
126.03 27.65 -15.85 43.5 40.33 17.6 2.43 32.71 - - P H
676.99 29.79 -16.21 46 31.09 26.36 5.14 32.8 - - P H
826.37 34.86 -11.14 46 33.46 27.98 5.76 32.34 - - P H
971.87 36.47 -17.53 54 30.39 31.03 6.22 31.17 - - P H
H
H
H
H
2.4GHz H
802.11ax H
HE20 56.19 30.91 -9.09 40 49.73 12.18 1.73 32.73 - - P \%
LF 80.44 26.39 | -13.61 40 43.75 | 13.36 2 32.72 - - P |V
126.03 25.87 -17.63 43.5 38.55 17.6 2.43 32.71 - - P \%
751.68 32.57 -13.43 46 31.68 28.1 5.45 32.66 - - P \%
867.11 33.62 -12.38 46 30.49 29.32 5.89 32.08 - - P \Y,
960.23 36.52 -17.48 54 30.37 31.3 6.15 31.3 - - P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C43 of C44
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C44 of C44
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~25°C
Test Engineer : Bank Lin and Lu Wen-Kai
Relative Humidity : 55~65%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : D1 of D123

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

<SISO Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (@Buvim)

Date: 2023-07-25.

Avg.

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

el (@Buvim) Date: 2023.07-26
1300 1300
1200 1200
1100 o)
1000 1000
900 904
800 a0 e
700 700
600 60
R S
Ll e e
400 400
309 304
200 200
100 100
510 2520 7540 7560 7380, 240, 215 000 00 500 700 900 200 Z300. 200, Z700.
Frequency (MHz) Frequency (WHz)
site +03CH22-HY site +03CH22-HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 HORTZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (6Buvim) Date: 2023.07.26 el (@Buvim) Date: 2023.07-26
1300 1300
1200 1200
1109 110, T
e
1000 1000
900 90
800 a0
700 700
500 / 60 yri
500 50
400 oy
300 304
200 200
109 100
510 2520, 540, 2360, 7580, 2400, 2415 000 00 00 700 1900 2100 2300 200, 2700, E
Frequency (WHz) Freauency (MH2)
site :03CH22-HY Site 03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 HORTZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D2 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

90.0) /’ 90.0|
: /
50,0} vharnar sn.nMWW“WWM' L i
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA RO To00000Ks VWSO 200z ST At
Peak
900 e 004
800 / 80.0|
s
1 B e e
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition

© AV6_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

1 (dBuV!

) Date: 2023.07.26

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

pp—— Date: 20230726
130 1300
1200 1200
10g 10
1000 /\ 1004
s00) s0q)
w00 w00 -
700 700
a0l o0l
. / AN
T 09 R P S
——
100 <00
200 s00)
200 200)
100 100
o0 E O R R T oo a0 sen. oo o6, Zioo 206 za00. 206, Sot0
rocuency (Me) Froquency (M)
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auta RBW:000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 20230726 eve i) vate 20730726
130 1300
1200 1200
10g 10
1000 N 1004
/
a00) w0
700 700
600 \Nj ~ 600 AVG 54
50 s00)
100 ' Mo Y e ———T]
200 300
200 200)
100 100
570 N I N T oo a0 so6 oo 06, Zioo 206 700200 Sat0
recuency (M) Froquency (Mia)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D4 of D123



samonias. FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

1 (g8

vim)

Date: 2023.07.25

Avg.

w00 \\JJ
o
P
s ‘oscrazy
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

] -
50.0| T ittt
s
e
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v
Peak Left blank
m0q
wod
s/ \

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D5 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@BuVim) Date: 2023.07.26 ovel (dBuVim) Date: 2023.07.26
1300) 1300
1200) 1200
109 0|
1000) 1000
900) 90|
s00) 800] kT
709 700]
s00) s00]
1 | e
IR APTIRITSES
500 e
400) 400
300 300]
200) 200)
109 100]
240, 2360, 260, 2400, 2420, 2440, 000 300, 1500, 700, 1%00 2100 2300 2500,  Z700. 3000
Frequency (Miz) Frequency (MiHz)
ite +03CH22-HY 03CHZ2-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.07.26 ovel (dBuVim) Date: 2023.07-26
1300) 1300
1200) 1200
1109 10|
1000) 1000
900) 90|
800) s00)
700 700)
600 609 VG54
500 t/\ 500]
B X —
300 300]
200) 200]
109 100
2340, 2360, 2380, 2400, 2420, 240, 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition

© AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D6 of D123
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Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

A @BuVim) Date: 2023.07.26

=
AV
A [ — T
/ §
A 1

420

ite
Condition

2430, 2440, 250, 2460, 2. 2480, 2450, 2500
Frequency (Miz)

+03CH22-HY

:PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A (@BuVim) Date: 2023.07.26

/ \\ AVG_BE_54]

| S R I R

300

200)

109

420 2430, 2440, 2450, 2460, 270, 2480, 2%, 2500
Frequency (MHz)
Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D7 of D123
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FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

3 Horizontal

Fundamental

1 @BuVim)

Date: 2023.07.25.

1009 e . 1000]
s00 1.
209 PEAK BE 74 800 PEAK 74
T O e e S L
o RIS B B .
o
-
ite :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
A oo SO0 T
609 VG 5
e e ——r o
400 e e R
-
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D8 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

3 Vertical

Fundamental

1 @BuVim) Date: 2023.07.26
1300)

1200)

109

1000 T

PEAK_BE 74|

ovel (dBuVim)

Date: 2023.07.26

PERK 74

o LAW
ST N 1 A i
500 500 s e
409 400]
309 309
200 200
100 100
7460 246324652467 2468, 2471 7 4912493, 24952497, 2500 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (Mitz) Freauency (MHa)
:03CH22-HY 03CH22-HY
Condition +PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (4BuVim) Date: 2023.07.26 evel (dBuVim) Date: 2023.07.26
1309 1300]
1209 1200)
1100 100
1000 T 1000]
90 900
809 80
700 709
609 609 VG 5
500 500
409 o e
300 309
209 200
100 100
460 246324652467 2460 2471 TR 000 300, 1500 1700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)
Site +03CH22-HY Site $03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

3 Horizontal Fundamental

1 @BuVim)

Date: 2023.07.25. ovel (dBuVim)

Date: 2023.07.26

PEAK_BE 74| 809 PERK 74
709 \ 700]
600) e 600)
R

M i e e | OO U SV, e e o
500 so0 . S ——
400 400
300 300
200 200
100 100
1460 246324652467 24602471, 7} 4912493, 24952497, 2500 00 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Frequency (Mia)
+03CH22-HY 03CH22-HY
Condition + PEAK_BE_74 3m LE2COAAIBEN_230712 HORIZONTAL Condition +PEAK_74 3m LE2COAAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2023.07.26 evel (4Buvim) Date:2023.07.26
1300 1300
1200 1200
1109 o)
—
1000 / r\’ 1000
900 AN 904
800 a0
700 700
609 G BE b e G 54
500 504
400 | o e
309 304
200) 200
100 100
1460 246924652467 2460 2471 AT AT AT, 00 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wie) Froquency (MHa)
site +03CH22-HY Site 103CH22-HY
Condition + AV6_BE_54 3m LE2CO4AI8EN_230712 HORTZONTAL Condition + AV6_54 3m LE2COAAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D10 of D123
FAX : 886-3-327-0855



samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

3 Vertical Fundamental

1 @BuVim) Date: 2023.07.26

evel (@Buvim) Date: 20230726
1300 1300
1200 1200
1100 o]
1000 //“/“'\ 1000
200 “ 509
s I ek i 4 509 pesic T
700 704
g \w«\. wd
ettt
500 SNSRI U W A P P P e ————————
100 404
300 300
200 200
100 100
60 246 2455 46T 2468 2471 . 4912453 2452457, 2500 G0 w00 00 o0 W60 zioo  Z00 Z00 700, )
Freauency () Frequency (MHz)
:03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2023.07.26 evel (4Buvim) Date:2023.07.26
1300 1300

1200 1200

1109 o)

1000 N 1000

900/ AVA 904

800 a0

700 700

609 e G 54
500 504

400 Y S e SN R B R S s

309 304

200 200

100 100

1460 246924652467 2460 2471 AT AT AT, 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Miz) Freauency (MHz)

site +03CH22-HY Site +03CH22HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL Condition + AV6_54 3m LE2COAAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D11 of D123
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

1 @BuVim)

Date: 2023.07.25.

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o

800 J PEAK_BE_74| 80.0) PEAK_74|
ol

s

o T ] sn_nwwwwww.w | ISR A———
s

e

:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v RO To00000Ks VWSO 00Kz st
Peak

100.0| = ,\ 100.0|

90.0) f 90.0|

.y AVG_BE_b4| 600 AVG_54]
g = mm——
40,0 ~~ B e e R

s

o

Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 (@Buvim) Date: 2023.07.26 evel (dBavim) Date: 2023.07.25
1300 1300
1200 1200
1109 o)
1000 1000
900 904
%09 PEAK_BE 74 80 PEAK 74
700 700
60,0 \\W 60.0)
e S B - AN
500 500 A
400 400
300 300
200 200
100 100
1460 246324652467 24602471, 7} 4912493, 24952497, 2500 00 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Frequency (Mia)
ite +03CH22-HY 03CH22-HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D16 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2023.08.05

12000, 3000, 00, 15000. 16000, 7000, 18000
«

10
Frequency (Miz)

+03CH22-HY
: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

evel @Buvim)

Date: 2023.08.05

1300
1200
o)
1000
904
a0
700
60

AV 5

s00]

300]
200)
100]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (MiHz)
03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D17 of D123



samonias. FCC RADIO TEST REPORT Report No. : FR380306C
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ANT 802.11b CH11 2462MHz

3 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08 evel @BuVim) Date: 2023.08.08
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
709 700]

s00) o . s00] e
anw R e C w3 R e i

400) 00

300 300]

200) 200)

109 100]

000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CHZ2-HY

Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)
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Date: 2023.07.25

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

100.0| o 100.0|
o
s ]
500 1 504 MWWM“MW s sl
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Avg.

AVG_BE_54]

200)
109
420 2430, 2440, 2450, 2460, 270, 2480, 2%, 2500
Frequency (MHz)
Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

4 Horizontal Fundamental
byl
1009 / N
.
90| /
e — .
700) 1 ‘\
soob f e
g
s
P

:03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

oyl
o PN

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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A @Buvim) Date:2023.07.26 evel (dBuvim) Date: 2023.07.26
1309 1300)
1200 1200)
Y 1100
1009 1000)
900 50|
800 a0
700 700
500) 60| s
500 EX
400 B e e S R
300 300|
209 200
100 100
160 2463.2465.2467 24692471 AT 243 TATE 24T, 2 000 100 100 700 o0 2100 2300 2600 2700, 000
Froquency (WHz) Froquency (MHz)
site :03CH22-HY site $03CH22-HY
Condition + AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AIBEN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

4 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08

evel (@BuVim) Date:2023.08.08
1309 1300
1209 1200)
1100 1100
1009 1000)
900 s00|
04 PEAK T4 w09l PEAK T4
700 700
0 e v 60 P 4
500 p——— o0l
ko A
Py S Y
300 00|
200) 20|
100 100
000 0. oooo.  fooeo oo t400o. 6006 10000 000 G 6000 oo a0 feo60. 16000 16000
Freaquency (WHz) Frequency (MHz)
:03CH22-HY 03CHz2-HY
Condition +PEAK_74 3m LE2CO4AIBEN_230712 HORTZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D36 of D123



samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

4 Horizontal Vertical

) @Buvim) Date: 2023.08.08 evel @Buvim) Date: 2023.08.08
1300 1300
1200 1200
1109 1o
1000 1000
500 04|
809 w00
700 700|
60 o] L o]
50 500 —
D e B E— P B e B E— e
300 300|
200) 200]
100 100
9500 Tao00. %000, fAo00. 1000 e0os 17000 18000 600 a0, 3000, 74000 78000 16000 100D 18000
Fredquency (Wie) Frequency (WHz)
:03CH22-HY 03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 20231013

PERK 74|

VG

5000, 8000, 10000. 12000, 4000,
Frequency (Miz)
:03CH22-HY

+PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

T6000. 18000

el (dBuvim)

Date: 20231013

1300
1200
o)
1000
904
a0

PERK 74

700]
s00)

VG

s00]

a0ge”

300]
200)
100

000

Condition

5000, 5000, 10000, 12000, 4000,
Frequency (MHz)
:03CH22-HY

+PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

6000 a0

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

4 Horizontal Vertical

1 (@BuVim) Date: 20231013 el (dBuVim)

Date: 2023.10.13
1300 1300
1200 1200
1109 1o
1000 1000
900 s04|
809 w00
700 700|
60 o] 60q) o]
50 —= 500
B S N R | 400 e
300 300|
200) 200]
100 100
9500 Tao00 %000 7000 1000 de0os 17006 16000 600 o000 3000, 74000 18000 6006 17000 180
Frequency (Wie) Frequency (Wiz)
$03CH22-HY +03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

Condition * AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

4 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08

evel @BuVim) Date: 2023.08.08
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
709 700]

09 bt | c00) 54,
500 e s00] P R

P aog= T

300 300]

200) 200)

109 100]

000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CHZ2-HY

Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

4 Horizontal Vertical

) @Buvim) Date: 2023.08.08 evel @Buvim) Date: 2023.08.08
1300 1300
1200 1200
1109 1o
1000 1000
500 04|
809 w00
700 700|
60 o] L o]
50 o 500 B
B i o B P i e B E—
300 300|
200) 200]
100 100
9500 Tao00. %000, fAo00. 1000 e0os 17000 18000 600 a0, 3000, 74000 78000 16000 100D 18000
Fredquency (Wie) Frequency (WHz)
:03CH22-HY 03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 2023.08.08
1300)
1200)
109
1000)
900)
809 PERK 74
709
s00) s A5
500 e

| remefm
400)
300
200)
109

000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000

Froquency (MHz)
+03CH22-HY

Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

evel @BuVim) Date: 2023.08.08
1300
1200
0|
1000
90|
00 PERK 74
700]
s00] e
500] i i
- o=

00
300]
200)
100]

000 5000, 5000, 10000, 12000, 14000, 6000, 18000

Frequency (MiHz)
03CHZ2-HY

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2023.08.08 evel @Buvim)

Date: 2023.08.08

1300
1200
o)
1000
904
a0
700

e s s00]

AV 5

s00]

300 300]
200) 200)
109 100]
0600 12000, 3000, 14000, 15000. 16000, 7000, 18000 0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (Miz) Frequency (MiHz)
ite +03CH22-HY 03CH22-HY
Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition

B Ul I B
b
00

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

4 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08

evel (@BuVim) Date:2023.08.08
1309 1300
1200 1200)
1100 1100
1009 1000)
900 s00|
04 PEAK T4 w09l PEAK T4
700 700
500 — ] 60| =l
R =y, e EX PR
00 0
300 00|
200) 20|
100 100

000 0. oo fooeo oo t400o. 6006 10000 000 G 6000 oo a0 feo60. 16000 16000

Freaquency (WHz) Frequency (MHz)
:03CH22-HY 03CHz2-HY

Condition +PEAK_74 3m LE2CO4AIBEN_230712 HORTZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

4 Horizontal Vertical

) @Buvim) Date: 2023.08.08 evel @Buvim) Date: 2023.08.08
1300 1300
1200 1200
1109 1o
1000 1000
500 04|
809 w00
700 700|
60 o] L o]
50 — S R— 500 —
D i e B P £ B
300 300|
200) 200]
100 100
9500 Tao00. %000, fAo00. 1000 e0os 17000 18000 600 a0, 3000, 74000 78000 16000 100D 18000
Fredquency (Wie) Frequency (WHz)
:03CH22-HY 03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

<MIMO Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

4+3

Horizontal

Fundamental

1 (@BuVim)

Date: 2023-10-13

Avg.

+ RBW:1000.000KHzZ VBW:0.750KHz SWT:Auto

oo
/
700 700| J
oyt A A S o R SRS
o
e
Site :03CH22-HY Site 1 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo
100.0| e la | 100.0|
. [
800 + a0
.
- Y e e EE —— e
o
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition

AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
4+3 Vertical Fundamental
100.0| / 100.0|
i y
700 J//"'J 704
509 /“/ s0d
]
- L e
s
0
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T003000R i VoW 20000001z SW A 000 000KE 1 VENS000 000K 13 ST At
Peak
70.0f / 70.0|
600 600 AVG 54
T
500 1 s00) T
B —— R
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
NN AOWELOOD 000Kz VPW 0TS0k ST AT
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

4+3

Horizontal

Fundamental

1 (0B

Date: 2023-11-30

A @BuVim) Date: 2023-11-29

PEAK 74

)N I A VA Yo

Avg.

S0 . 70 7360, 760, T G0 o w0 oo Teo oL B Bon 2 )
Frequency (W) Freauency (MHa)
site 03cHz2-HY site :03CH22-HY
Condition PEAK_BE_74 3m LE2CO4AI8EN_230712 HORTZONTAL Condition  :PEAK_74 3m LE2CO4AIBEN_230712 HORIZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) aBuvim Date: 2023-11.29 ) oy Date: 2023.11.29
120 120
o o
J f J
. J .
A 54
s0f A 50) f
e - u
P N A
0 0
10 10
S0 2320, FED 7360, o 0 7 G0 o 7o oo feoo. 2oL Bon B0 270 300
Freauency (WHe) Freauency (MHa)
site <03cH22-HY site 03CHz2-HY
Condition  : AVG_BE_54 3m LE2CO4AIBEN_230712 HORTZONTAL Condition  : AV6_54 3m LE2CO4AIBEN_230712 HORIZONTAL
RBW:1000000KHz VBW:0.750KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:0750KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

4+3

Vertical

Fundamental

1 (0B

Date: 2023-11-29 A @BuVim)

Date: 2023-11-29

/

90
70|

Avg.

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

| perk 74
7
vl = S I R st o
W —————
30 |
10 10|
0 7. 7340 750, 0. 00, 7ats 00 W0 00 06 1600 7o B0 700 270, 300
Freaquency (WHz) Frequency (WHz)
site 03CHz2-HY site :03CH22+
Condition PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBWI000.000KHz VBW:3000.000KHz SWT:Auto
) @suvimy Date: 20231130 ) @Buvim) Date: 20231129
120 120
1o 1o
. / "
)
g / g
654
s0f sof H
S B N N A
L S DR
30 3
10 10|
50 90 40 700, i 700, 715 o0 w0 00 o6 1800 7ioo. B0 Z00 270, )
Froaquency (Wie) Frequency (WHz)
site :03CH22-HY site 03CH22-HY
Condition  : AV6_BE_54 3m LE2COAAISEN_230712 VERTICAL Condition : AVG_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0750KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

i
700 700/ \
D WSV PO STV NN O Y PN N — I
s
2
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO T00D 000Kz YoW 2000 000K WA RO TO00 000K VNS00 000K WAL
Peak
1009 S 14 1000]
i
/ \\
wd ]
s00) o 504 R p————
o] 4n.nvw,ﬂ/‘J A
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No

. FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Avg.

— AVG_BE_54]
500 ~
0 ||
300
200)
109
420 2430, 2440, 2450, 2460, 270, 2480, 2%, 2500
Frequency (MHz)
Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Horizontal Fundamental
m0q
e
wod
i Nt
e
ol T
s
s
e
:03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v
Peak Left blank
m0q
wod

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
4+3 Vertical Fundamental
s09 i
700 700/ \
«d
s 50 M/ Lottt
s
2
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RO 00D 000Kz YoW 2000 000K WA RO TO00 000K VNS0 000K 1 WALt
Peak
100.0| VYTV 100.0|
600 600 T VG 54
g
400} - 4n.n~___»w,/————'—’—‘_’
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
ROWELOGD 000Kz VB 050 WAt ROMELOOmO00K 2 VWO TS0KH e WAL
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D52 of D123



samonias. FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

4+3

Vertical

Fundamental

A @BuVim)

Date: 2023.07.27

PEAK_BE 74,

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

YW |
«d
o LN
s
2
:03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL
RO 00D 000Kz YoW 2000 000K WA
Peak Left Blank
oyl
1000) [TV ey
!
700 N
600 \’\~\ AVG_BE 54
iy —
40.0) e
o
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

4+3

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.750KHz SWT:Auto

1o Date: 2023.11.29 ) @ouvim) Date:2023.11:20
130 120
.
0 1o
a0 2
-
WMMW | peax g 74| peak 74
m fiaas o
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“ e R W R
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Freauency (i) Freauency (MHa)
03CHz2-HY site £03CH22-HY
Condition PEAK_BE_74 3m LE2CO4AIBEN_230712 HORTZONTAL Condition  :PEAK_74 3m LE2CO4A1BEN_230712 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBWI000.000KHz VBW:3000.000KHz SWT:Auto
) suvimy Date: 20231129 ) oy Date: 2023.11.29
120 120
1o
2
7
| 654
* It
S SR N S e
30 3
10 10|
950 2463 2405.2467 2460, 2471 4T3 2475 2477 24702401 2463, 2405 2487 24092401 2493 4TS 2457, 2500 o0 W0 00 o6 1800 7ioo. B0 Z00 270, )
Froquency (Wie) Freauency (MHa)
site :03CH22-HY site 03CH22-HY
Condition  : AVG_BE_54 3m LE2COAAIBEN_230712 HORIZONTAL Condition  : AVG_54 3m LE2CO4A1BEN_230712 HORLZONTAL

+ RBW:1000.000KHz VBW:0750KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

4+3

Vertical

Fundamental

1 (0B Date: 2023-11-29

o ]
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) e L || eowecr

1460 24624652467 2409, 2471, 2473 2475.2477 2479, 2451.2483. 2455 2457, 2459, 2491 2493, 2495.2497. 2500
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A @BuVim)

Date: 2023-11-29

s —————eev S S

PEAK 74

R ———

000 300 100 1700,
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RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Condition PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
S RS,
ey
- - =t
Condition : AV6_BE_54 3m LE2C04A18EN_230712 VERTICAL Condition  AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:0750KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

) @Buvim) Date: 2023.07.26 vl (dBuim) Date: 2023.07.26
1300 1304)
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700 = 700
- EE=m L
b
—
50 504 e i
400 400
300 300
200) 200
100 100
460 2463.2465.2467 24592471 T 4512493 24552497, 2500 000 o0 S0 4700 1900 200 2300 2500 2700, 000
Froquency (Wiz) Frequency (MiH2)
ite :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto
) @Buvim) Date: 2023.07.26 evel (dBavim) Date: 2023.07.26
1300 1300)
1200 1200)
1100 1100
1000 T 1004
90.0| \ 90.0/
700 700
600) \M AVG B 54| 609 AVG 54
500 el 504 7
400 T e
300 304
200) 200
100 100
460 24632465 2467240 2471 21 1972493 24552407, 2 000 o0 S0 700 1900 200 300, 2500 2700, 000
Frequency (Wiz) Froquency (MiHz)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
4+3 Vertical Fundamental
|00an 100.0|
i |
00 [PEAK BE_74 800 PEAK 74,
700 L 700 |
p ] L
o
50.0 LU D R S
s
2
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
RO 00D 000Kz YoW 2000 000K WA RO TO00 000K VNS0 000K 1 WALt
L | L
90.0) A 90.0|
600 600 VG 54
s00) SN 50
40,0 P —— R
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
ROWELOGD 000Kz VB 050 WAt ROMELOOmO00K 2 VWO TS0KH e WAL
Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

to0g] T T 1000
80.0) A\ 80.0|
- R [PEAK_BE_74| ol \ PEAK 74
by T i
Nj | —————

50.0) sn.nM
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

oW T005000R 2 VoW 000000z v RO To00000Ks VWSO 00Kz st

Peak

s e —
40.0| oot —t——{ 40.0| M
s
s
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

4+3 Vertical Fundamental

1 (@Buvim) Date: 2023.07.26 vl (dBuim) Date:2023.07.26
1300 1300

1200 1200

1109 o)

1000 gttt 1000

900 W\\ i 904

%09 \\\ PEAK_BE 74 80 PEAK 74
700 L“v—»m 700] \

500 i 0.

Tl b e —

9 L e e L R

400 400

300 300

200 200

100 100

1460 246324652467 24602471, 7} 4912493, 24952497, 2500 000 00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Frequency (MiH2)
+03CH22-HY 03CH22HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2023.07.26 ovel (dBuVim) Date: 2023.07-26
1300) 1300
1200) 1200
1109 10|
1000) 1000
900 Y TN 90.0|
800) s00)
700 700)
s00) 600) W
500 s00]
400) LY e e— e
300 300]
200) 200]
109 100
450 2463.2465.24672469.2471 4912493 24952497, 2 000 300, 1500, 1700 1s00. 2100 2300 2500. 2700, 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

4+3 Horizontal Fundamental
e
o .
00 \\ IPEAK_BE 74| 800 PEAK 74
60.0) 60.0| 1
ey IO | s —
509 B e
s
e
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v RO To00000Ks VWSO 00Kz st
s
600 600 VG 54
s
]
400 w00 T
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
TR Ro000000 VO OTAOKs o

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz

4+3 Vertical Fundamental

) @uvim) Date:2023.07.27 evel (@Buvim) Date:2023.07.27
1300 1300
1200 1200
1100 o]
1000 1000
90.0| N e T 1 90.0(
209 PEAK BE 74 800 PEAK 74
700 N 704
500 60
WWMMM o
500 504 T
IS S
100 404
300 300
200 200
100 100
60 246 2455 46T 2468 2471 . 1912493.24552457. 2500 G0 W00 00 o0 W00 zioo  Z00 z500 700, 00
Froquency (Wiz) Froquency (HHz)
:03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition : PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date:2023.07.27 ovel (@0uvim) Date:2023.07.27
1300 1300
1200 1200
100 o]
1000 1000
200 909
e
800 /—\/ a0
700 700
609 5 609 VG 5
s00) s0q
100 P e ee——
300 309
209 200
100 109
50 2463 A AT 2T 1912493 21052407 2 G0 W00 00 To0 1800 Z0o B0 200 Z00. 00
Froquency (Wz) Froquency (HH:)
Site :03CH22-HY Site. :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL
 RBW-1000.000KHz VBW-0.750KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.750KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D61 of D123
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo
1100 A 110,
o
70.0) 1 70.0|
; ~ e
A b b At o )
o
e
Site :03CH22-HY Site 1 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo
o P—
.
50| 500/ k_.’
L S e— ~_,_/7f/’—"l
o
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz B

and Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

1 (@Buvim) Date: 2023.07.27 evel (dBavim) Date: 2023.07.27
1300 1300
1200 1200
1109 A o)
o A
900 904
800 a0 ]
700 : 700
it ekt
00|
400 400
300 300
200 200
100 100
310 2020, B0, 2360, 760, 2400, 215 000 W00 500 700 1900 2100 2300 2600 2700, 3000
Froquency (Wiz) Frequency (Mia)
+03CH22-HY 03CH22-HY
Condition + PEAK_BE_74 3m LE2COAAIBEN_230712 HORIZONTAL Condition +PEAK_74 3m LE2COAAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
A (@Buvim) Date: 2023.07.27 evel (4Buvim) Date:2023.07.27
1300 1300
1200 1200
1109 o)
1000 ey 1000
900 904
800 a0
700 700
609 Y e G 54
500 504 IS
S o— o
400
309 304
200) 200
100 100
510 2520, 7340, 7360, 560, 200, 215 000 00 500 700 1900 2100 2300 2600 2700, 3000
Frequency (Wie) Froquency (MHa)
site +03CH22-HY Site 103CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 HORTZONTAL Condition + AV6_54 3m LE2COAAIBEN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO02 2417MHz

4+3 Vertical Fundamental

1 (0B

Date: 2023-11-29 A @BuVim)

Date: 2023-11-29

veak 74
70| M 70/

P

\
o

310 2320, 2340, 2360, 2560, 2400, 215 000 300 1500, 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz) Frequency (MHz)

site 03CH22-HY site +03CH22-HY

Condition PEAK_BE_74 3m LE2CO4AI8EN_230712 HORTZONTAL Condition +PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 @BuVim) Date: 2023-11-29

A (@Buvim) Date: 2023-11-29

AV 54
50) 50) (

30 30

10] 10]

310 2320, 2340, 2360, 2380, 2400, 215 000 300 1500, 1700 1900 2100 2300. 2500 2700, 3000
Frequency (Miz) Frequency (MHz)

site :03CH22-HY site 03CH22-HY
Condition : AV6_BE_54 3m LE2C04AIBEN_230712 HORIZONTAL Condition + AV6_54 3m LE2C04A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO02 2417MHz

4+3

Vertical

Fundamental

Peak

1 (0B

Date: 2023-11-29

Y

o

site
Condition

310 2320, 2340,

2360,
Frequency (MHz)
03CH22-HY

PEAK_BE_74 3m LE2C04A18EN_230712 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2560, 2400,

A @BuVim) Date: 2023-11-29

PEAK 74

vt

000 300 1500, 1700 1900 2100 2300. 2500 2700, 3000
Frequency (MHz)

site +03CH22-HY

Condition +PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (6Buvim) Date: 20231129
130]
0]
aa
w /
7| M/
W¢~/\4
50
T
|
10
310 2320, 2540 2360, 256, 2000, 2415
Frequency (Wiz)
site :03CH22-HY
Condition + AV6_BE_54 3m LE2COAAIBEN_230712 VERTICAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

m
J
o
50 T
i R ——
J
J
Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

A (@Buvim)

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH06 2437MHz - L
4+3 Horizontal Fundamental
10.0) s 1100]
i ‘
700 /,/' 700] / 5
60| 60| P
-wrf/’ s00] [P S | IO STV
s
2
:03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO T00D 000Kz YoW 2000 000K WA RO TO00 000K VNS00 000K WAL
Peak
100.0| L 100.0|
a—
B —— 40.0| __,_,N,_’_”—”)"_-/ L
s w
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
ROWELOGD 000Kz vaW 1000 WA ROWELOOD 000Kz VoW 000K SW Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

4+3

Horizontal Fundamental

A @BuVim) Date: 2023.07.27

109 [ M

10 A
wd W‘”’M“"‘«MW

PEAK_BE 74,

Avg.

s
50.0) R
s
e
:03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL
oW T005000R 2 VoW 000000z v
Peak Left blank
m0q
1009 WV
_—
by i
s .
40.0) N
s
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

4+3 Vertical Fundamental

wod /“"" !

o

o U R SN SO L L ot

s

e
:03CH22-HY Site 03CH22-HY

Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA RO To00000Ks VWSO 200z ST At

Peak

s et i |
o
40,0 7 40.0| ——’—’—’_'—J B

300

300]
200) 200]
109 100
310 2340, 2360, 2380, 2400, 2420, 240, 2460, 2470 000 300 1500 1700, 1900, 2100 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH22-HY Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition + AV6_54 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
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samonias. FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

4+3

Vertical

Fundamental

A @BuVim)

Date: 2023.07.27

109 AP

1000 \
AR

i vl

M

PEAK_BE 74,

Avg.

500 e
L G B 54
500 R
Pl

400
309
200
100

a0 zam. 2en 20 240 2470 2. 240 2500

Frequency (Wiz)

site +03CH22-HY
Condition + AV6_BE_54 3m LE2CO4AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

™ -
s
s
e
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL
oW T005000R 1 VoW 2000000z WA
Peak Left blank
m0q

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH10 2457MHz

4+3 Horizontal Fundamental

1 (0B

Dote: 2023-11.29 ) @Bwvim) Date: 2023-1129
130 130
'
O 110
\
A
o \ a0
M'W‘*Wtwm PEAK_BE 74| PEAK 74|
0 MWMW 70|
P WY
et
= e b A pewwes ek
30 30
10 10
450 2453 24552467 2409 2471 2473 24752477 2479 2481 2483 2495 2437 2400 2491 249 2495 2497, 2500 000 100 TR0 700 1800 2100 2300 Z00  Z70. 000
Frequency (Wiz) Frequency (WHa)
03CH22-HY site +03CH22-HY
Condition PEAK_BE_74 3m LE2CO4AIBEN_230712 HORIZONTAL Condition + PEAK_74 3m LE2CO4AIBEN_230712 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 2023-11.29

N
m
m \ m
o
mﬁ‘"‘w AVG_54)
s0f s0f “_J
L ——
o s i i s s i i s i, o T
R i
e - e p—
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D70 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH10 2457MHz

4+3

Vertical

Fundamental

1 (0B

Date: 2023-11-29

o) ,«"w\

90| \
WMMM Aoy L

PEAK, BE 74|

o ]

A @BuVim)

Date: 2023-11-30

PEAK 74

Avg.

RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

450 2453 2465 2467 2409 2471 2473 24752477 2475, 2481 2483 24805 2487 2400 2491 249 2495 2497, 2500 000 100 TR0 700 1800 2100 2300 Z00  Z70. 000
Frequency (Wiz) Frequency (WHa)
03CH22-HY site +03CH22-HY
Condition PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition + PEAK_74 3m LE2CO4A1BEN_230712 VERTICAL
REW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2023:11:20 ) @Buvim) Date: 2023:11:30
130 130
0 10
B N\ B
" \VW N
- o
50| it 50|
et — T
B B
10 10
460 2403 2405.2467 2409, 2471 2473 24752477 2475, 2461 2403 2485 2467 2408 2491 2490 2495 2497, 2500 o0 W00 TR0 700 1600 2100 2300 200 270, 000
Frequency (Wie) Frequency (M)
site :03CH22-HY site 03CH22-HY
Condition : AVG_BE_54 3m LE2CDAAIBEN_230712 VERTICAL Condition + AVG_54 3m LE2C04AIBEN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
4+3 Horizontal Fundamental
i
00 S [PEAK BE_74 00 I PEAK 74
700 R 700 #
500 . 0. +
509 Mt itr] s00] e A AR T S 5 i
s
2
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition 1 PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
RO T00D 000Kz YoW 2000 000K WA RO TO00 000K VNS00 000K WAL
Peak
600 AVG_BE 54| 600 VG 54
50.0f H 50.0|
s
o
Site :03CH22-HY Site :03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL
ROWELOGD 000Kz vaW 1000 WA ROWELOOD 000Kz VoW 000K SW Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
4+3 Vertical Fundamental
|M0MW\'W 100.0|
i
00 1 [PEAK BE_74 800 PEAK 74,
iy T /
“rmw | DA —
500 (At et 00 WWMW
s
2
ite :03CH22-HY 03CH22-HY
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH12 2467MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH12 2467MHz

4+3 Vertical Fundamental
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH13 2472MHz
4+3 Horizontal Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH13 2472MHz

4+3

Vertical

Fundamental

1 @BuVim)

Date: 2023.07.27

Avg.
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+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CHO1 2412MHz

443 Horizontal Fundamental
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Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition :PEAK_74 3m LE2C04A18EN_230712 HORIZONTAL
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+ RBW:1000.000KHZ VBW:1.200KHzZ SWT:Auto + RBW:1000.000KHZ VBW:1.200KHzZ SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/0 CHO1 2412MHz

4+3 Vertical Fundamental

1 (@BuVim) Date: 2023-11.20
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto + RBW:1000.000KHz VBW:1.200KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D79 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

4+3

Horizontal

Fundamental

1 (@BuVim) Date: 2023-11.28

NS AN

el (dBuVim)

Date: 2023-1-28

Avg.

+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto
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Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
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Condition : AV6_BE_54 3m LE2C04A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH11 2462MHz

4+3 Vertical Fundamental

o
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\\ e s 14 venk 4
50 WMWW anWWMW | I
“ o
Condition : PEAK_BE_74 3m LE2CO4A18EN_230712 VERTICAL Condition :PEAK_74 3m LE2CO4A18EN_230712 VERTICAL
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+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto + RBW:1000.000KHz VBW:1.200KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH12 2467MHz

4+3 Horizontal Fundamental
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1.200KHz SWT:Auto + RBW:1000.000KHz VBW:1.200KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D82 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH12 2467MHz

4+3

Vertical

Fundamental
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH13 2472MHz

4+3

Horizontal

Fundamental

A @BuVim)
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1200KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH13 2472MHz

4+3

Vertical

Fundamental

Peak
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RBW:1000.000KHz VBW:1200KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

4+3

Horizontal

Fundamental
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Date: 2023-11-29

/”M

o b

ol

310 2520, 2540,

el (dBuVim)

Date: 2023-11-20

\ PEAK 74

ST U e

Y

U

Avg.

+ RBW:1000.000KHZ VBW:1.300KHzZ SWT:Auto

Site :03CH22-HY Site :03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
oo AN AR ArN GO
-
-
o / L. N
f
o o
. 1/ I I —
I v s
N
N o
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2C04A18EN_230712 HORIZONTAL Condition 'AV6_54 3m LE2C04A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

4+3
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Fundamental
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RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

4+3

Vertical

Fundamental

1 (@BuVim) Date: 2023-11-28
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Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

) @ouvim) Date: 2023.11:20 ovel @Buvim) Date:2023.11.29
130 120
1o )
s,
N AR .
\
Y peax ee_pal peak 74
7
o R - 7
e,
m“\’*w btk
50 L R - 50) i
g
30 30
10 1
60 246 2455 46T 2408 2471 . 1912493.2455.2457. 2500 G0 W00 00 o0 W00 zioo 200 Z06 700, 0
Froquency (Wiz) Froquency (HHz)
Site :03CH22-HY 03CH22-HY
Condition  :PEAK_BE_74 3m LE2COAAI8EN_230712 HORIZONTAL Condition :PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date:2023.11.20 ) @@avim) Date:2023.11.29
130 120
1o o)
90| \ 90|
APy~
7 7
va ge b4 AV 54
5 - s
. [ P O N 1
) 30
1 1
50 2463 A AT 2T 1912493 21052407 2 G0 w00 00 o0 W80 zioo  Z00 Z00 700, 000
Froquency (Wz) Froquency (HHz)
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

4+3

Vertical

Fundamental

A @BuVim)

Date: 2023-11-20

Avg.

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

e i a2 129
e Y o
\ PEAK_BE 74| PEAK 74,
- N o
—
e
w e S A B e S S P S A L
o i
ey iy reasncy
Site :03CH22-HY 03CH22-HY
Condtion PEAK_BE.74 3m LE2COAAIBEN_230712 VERTICAL Codition. < PEAK.74 3m LEZCOAATBEN. 230712 VERTICAL
RBWI000.000KHz VBW:3000000KHz SWTAuto RBWATO00 000Kz VBW'3000000KHz SWTAuto
”
* i "
w « "
i
L1
I
o |
ey iy reancy i
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH13 2472MHz

4+3

Horizontal

Fundamental

Avg.

V

‘ /“’\mm/m \

Ava e b4
) N
P
1
50 2463 A AT 2T AT T
Froquency (Miz)
site :03CH22-HY
Condition :AV6_BE_54 3m LE2CO4AI8EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

) @Bovim) oate: 2023.11.20 ovel (dBuim) Dates2023.11.20
120 120
o 1
* /\Nw/" "\A/N 90|
peas o s peaK 74
7 7
oL
L mimitncmsic
5 %mm 50 IR UPORISONE NSO L S
P ———
! 20
10 1o
O TS TGS T 4912453 2452457, 2500 G0 ™o 1o oo 1o Zion B0 2500 2700 0
Frequency (Witz) Freauency iz}
Site :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition : PEAK_74 3m LE2CO4AI8EN_230712 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBovim) Date: 2023.41.20 J @guvm) Date: 2023120
130

3|
10]
000 300, 1500, 700 1s00. 2100 2300 2600, 2700, 3000
Frequency (MiHz)
Site 03CH22-HY
Condition * AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH13 2472MHz

4+3

Vertical

Fundamental

Avg.

N /\‘VWA’\’M/‘“"«ﬁ

150 2463.2465.2467 24602471

4912493 24952497, 2
Frequency (MHz)

Site +03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

A (@Buvim) Date: 2023.41:20 evel (dBuvim) Date: 2023.41-20
130 130)
0 110
9% /\WMWM,/M 50
/ PEAK B 7| PEAK 74
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50 RS ISR SO o e
3 30
10 10
1460 246324652467 24692471 7} 4912493, 24952497, 2500 000 W00 500 700 1900 2100 2300 2600 2700, 0
Frequency (Wiz) Frequency (MHz)
site +03CH22-HY 03CH22HY
Condition + PEAK_BE_74 3m LE2CO4AIBEN_230712 VERTICAL Condition +PEAK_74 3m LE2COAAI8EN_230712 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 2023.41:20 A dBuvim) Date:2023.11-29

90|

70|

VG54

50|

v

3|

10]

000 300, 1500, 700 1s00 2100, 2300 2600.  Z700. 3000

Frequency (MiHz)

Site 03CH22-HY
Condition * AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1.300KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

4+3

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHZ VBW:1.500KHz SWT:Auto

) @Bovim) Date: 2023.11:20 el (@Buvim) Dote: 2023-11.20
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Y 30
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510 720 7340 7360 780 700 15 00 00 500 w700 1900 700 700 2500 2700
Frequency (WHa) Frequency (MHa)
Site 2 03CH22-HY Site. :03CH22-HY
Condition : PEAK_BE_74 3m LE2C04A18EN_230712 HORIZONTAL Condition PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2023.11:29 el (@Buvim) Date: 2023.11.20
130 13
0 10
T
gu M W
|
70 / 0|
A A5 54
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NN O] | ESNREER e e
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U S
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50 220, a0 7300, 7300, za00. 15 00 00 500 1700 1900 2100 7300 2500 2700
Frequency (Wiz) Frequency (MHz)
Site :03CH22-HY Site 03CH22-HY
Condition : AVG_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CHO1 2412MHz

4+3

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

-,
70 o 70| \
- N N o A LN S
50 50 O RPSSTe TR Tore T ors
“ N
Site :03CH22-HY 03CH22-HY
oneic0a 000t Ve 000050t Wt Roasio00o0kis et soGacoakts SwrAsa
o \ a0
/
50) P 50|
- RN U B
“ N
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

4+3 Horizontal Fundamental

A @BuVim) Date: 2023-11-28 evel (@BuVim)

Date: 2023-11-28

130
1ol
%W\

90) 90|
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450 2463.2465.2467.2469.24T1 7] 4912493.24952497. 2500 000 300, 1500, 700 1%00 2100, 2300 2500. 2700, 0
Frequency (Miz) Frequency (MiHz)
site :03CH22-HY 03CHZ2-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.11-28 ) (@Buvim) Date: 2023-11-28

90| \M/KM 90|

avd e 4| VG54
50) 50|

1 S S o ——
P x
1 e
0 T T R BT oA A2, 7 L S R )
Freauoncy (e Freauency (e
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto RBW:1000.000KHz VBW:1500KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
4+3 Vertical Fundamental

form et N

. L L= .

- [ - bt

hoi

» “

Site :03CH22-HY 03CH22-HY
Ao T005000R 1 VoW 2000000z WA RO TO0D 000K VW50 000K WAL
Peak
B - .
A
“ . o
S B A A i s o s e =
30| w~
Site :03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition 1 AV6_54 3m LE2CO4A18EN_230712 VERTICAL
ROWELOGD 000Kz oW 1500 WAt AOWL00D000Kz VoW1 500Kz WA
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH12 2467MHz

4+3 Horizontal Fundamental

one 2023129 et vy [
1 0
o "
ot
o o
h e ot 1 e 4
Lk
m L= m i
T .
* T L I s L 4 wond
o %
r w
T T T = s s 5500 o6 T a6 To00Fioh B0 506 T o
o i eaiency e
Site :03CH22-HY 03CH22-HY
Condition PEAK_BE. 74 3m LE2COAAIBEN_230712 HORTZONTAL Condfion+PEAK_74 3m LE2COAAIBEN_230712 HORTZONTAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto | RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
oae 2023120 i oo 2023129

oot i || o

" 7

P ok «

SN i A A B B

5 %

w w

S T T T . D SR = T

Heavencs (i Freaiency )

Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORIZONTAL Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto RBW:1000.000KHz VBW:1500KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH12 2467MHz

4+3

Vertical

Fundamental

A @BuVim)

Date: 2023-11-20

T
\
. N

e

e trbie]

PEAK_BE 74|

evel (@BuVim)

Date: 2023-11-29

130

1ol

PEAK 74

L Vi e m———— el

O

Avg.

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

P
10 1
50 TS A 2T AR AT a Tz 0 oo a0 Teo0.TiooTao 200 w0 Zato Zioe. o
Treauenc (e Feauency (e
Site :03CH22-HY 03CH22-HY
Condition :PEAK_BE_74 3m LE2COAAIBEN_230712 VERTICAL Condifion  :PEAK_74 3m LE2COAAIBEN_230712 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBWAI000 000KHz VBW:3000.000KHz SWT:Auto
vee 2023120 — vate 20231120
130 1
o o
RN R o
o 2
5 s
= il R P P o s
p x
w r
T ST T . oo a0 T oo TaooZio0 o Zeoo Zio 3o
Freauoncy (e Freauoncy (e
Site :03CH22-HY Site. 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT

Report No.

: FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH13 2472MHz

4+3

Horizontal

Fundamental

1 (@BuVim) Date: 2023-11-20

PEAK_BE 74|

. T L]

evel (@BuVim) Date: 2023-11-29

130

1ol

PEAK 74

| I

L I —— G S

Avg.

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

30|
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1460 2463.2465.24672469.2471 7] 4912493.24952497. 2500 000 300, 1500, 700 1%00. 2100 2300, 2600. 2700, 0
Frequency (Miz) Frequency (MiHz)
site :03CH22-HY 03CHZ2-HY
Condition +PEAK_BE_74 3m LE2CO4AI8EN_230712 HORIZONTAL Condition +PEAK_74 3m LE2CO4AI8EN_230712 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
A (@BuVim) Date: 2023.11-20 ) (@Buvim) Date: 2023-11-29
130 130
10 1ol
90) 90|
N / N
7 7o)
avd e 4| VG54
50) N 50|
L] N Yo
O R A N
) 3|
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450 2463.2465.24672469.2471 4912493 24952497, 2 000 300, 1500, 700 1s00 2100, 2300 2600.  Z700. 3000
Frequency (MHz) Frequency (MiHz)
Site +03CH22-HY Site 03CH22-HY
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 HORTZONTAL Condition * AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH13 2472MHz

4+3

Vertical

Fundamental

A @BuVim)

Date: 2023-11-20

evel (@BuVim)

Avg.

-
AT

“

T
“
N
e

st o
Condition : AV6_BE_54 3m LE2CO4A18EN_230712 VERTICAL

+ RBW:1000.000KHz VBW:1500KHz SWT:Auto

Date:2023.11.29
130 120
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%0 ey, 50
peax ee_pal peak 74
7 7
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e, R e
50 M st 50/ b L
(I Te——————
30 30
10 1
60 246 2455 46T 2408 2471 . 1912493.2455.2457. 2500 G0 w00 00 o0 W00 zioo 200 2500 700, 0
Froquency (Wiz) Froquency (HHz)
Site :03CH22-HY 03CH22-HY
Condition  :PEAK_BE_74 3m LE2CO4AI8EN_230712 VERTICAL Condition  :PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date:2023.11.20 ) @@avim)

Date: 2023-11-29

VG54
50|
e

3|

10]

000 300, 1500, 700 1s00 2100, 2300 2600.  Z700. 3000

Frequency (MiHz)

Site 03CH22-HY
Condition * AV6_54 3m LE2CO4A18EN_230712 VERTICAL

RBW:1000.000KHz VBW:1500KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR380306C

2.4GH

WIFI 802.

z 2400~2483.5MHz

11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak

Avg.

) aBovim Date: 2023008 e @Bovim) Dates 2023.08.08
1300 130
1200 120
1100 o)
1000 1000
%00 a0l
509 PERKCT a0 PERKCTA
709 704
L 1 G| 509 ererrow )
500 ; BT 500 —— S
== o
g™ gt
200 30
209 200
109 100
00 wo0s. W00 oo 160 a0 faoos 78000 o0 G000 L TP R T N T M
freauency (W) freauency (WH:)
site :03CH22-HY Site :03CH22-HY
Condition  :PEAK_74 3m LE2CO4AI8EN_230712 HORTZONTAL Condition

PEAK_74 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

4+3 Horizontal Vertical

) @Buvim) Date: 2023.08.08 evel @Buvim) Date: 2023.08.08
1300 1300
1200 1200
1109 1o
1000 1000
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700 700|
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:03CH22-HY 03CH22-HY
Condition + AV6_54 3m LE2CO4A18EN_230712 HORTZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

4+3 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08

evel @BuVim) Date: 2023.08.08
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
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Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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samonias. FCC RADIO TEST REPORT Report No. : FR380306C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

4+3 Horizontal Vertical

1 (@BuVim) Date: 2023.08.08

evel @Buvim) Date: 2023.08.08
1300) 1300

1200) 1200
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1000) 1000

900) 90|

s00) 800]

709 700]

600 VG 54 609 AV 5
500 = — = S — s00] S =
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Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CH22-HY

Condition : AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

Condition : AV6_54 3m LE2CO4A18EN_230712 VERTICAL

10.6G
~18G

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

4+3

Horizontal

Vertical

Peak

Avg.

1 (@BuVim)

Date: 2023.08.00
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5000, ‘8000, 10000, 12000, 4000,
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:PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

4+3 Horizontal Vertical

1 (@BuVim) Date: 2023.08.00 evel @BuVim) Date: 2023.08.09
1300) 1300

1200) 1200

109 0|

1000) 1000

900) 90|

809 PERK 74 809 PERK 74
709 700]

s00) e s00] — 5l
500 ) oA 500 1 e S i T

sogpe e gt T

300 300]

200) 200)

109 100]

000 5000, ‘8000, 10000, 12000, 4000, 6000, 18000 000 5000, 5000, 10000, 12000, 14000, 6000, 18000
Frequency (Miz) Frequency (MiHz)
+03CH22-HY 03CHZ2-HY

Condition :PEAK_74 3m LE2CO4A18EN_230712 HORIZONTAL

Condition +PEAK_74 3m LE2CO4AI8EN_230712 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D108 of D123



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR380306C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH12 2467MHz

4+3

Horizontal

Vertical

10.6G
~18G

Avg.

1 (@BuVim)

Date: 2023.08.00

12000, 3000, 00, 15000. 16000, 7000, 18000

10
Frequency (Miz)

+03CH22-HY
: AV6_54 3m LE2CO4A18EN_230712 HORIZONTAL

evel @Buvim)

Date: 2023.08.09

1300
1200
o)
1000
904
a0
700
60

AV 5

s00]

300]
200)
100]
0600 12000, 13000, 14000, 15000, 16000, 7000, 18000
Frequency (MiHz)
03CH22-HY
Condition

: AV6_54 3m LE2CO4A18EN_230712 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D109 of D123



samonias. FCC RADIO TEST REPORT Report No. : FR380306C
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Appendix E. Duty Cycle Plots

Duty
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